Report No.: TERF2306001461E2
Page: 1 of 101

‘s,

ELECTROMAGNETIC EMISSIONS
COMPLIANCE REPORT

'Y,

)

2,

\\\\\\HIHI’I/”
ity Oﬂ E

S Testing Lahoratory

7 N
KOARRN 3702

\‘\‘\ \

Applicant: HTC Corporation
No. 88, Section 3, Zhongxing Rd. Xindian Dist., New Taipei
City 231, Taiwan

Manufacturer: HTC Corporation
No. 88, Section 3, Zhongxing Rd. Xindian Dist., New Taipei
City 231, Taiwan

Product Name: Headset
Brand Name: VIVE
Model No.: 2QBB100
Model Difference: N/A
Report Number: TERF2306001461E2
FCCID NM82QBB100
IC: 4115A-2QBB100
Date of EUT Received: June 13, 2023
Date of Test: June 13, 2023 ~ July 7, 2023
Issue Date: August 9, 2023
Aine Héeh

Approved By
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We hereby certify that:

The above equipment was tested by SGS Taiwan Ltd. Central RF Lab The test data, data
evaluation, test procedures, and equipment configurations shown in this report were made in
accordance with the procedures given in ANSI C63.10:2013 and the energy emitted by the
sample EUT comply with FCC rule part §15.407, ISED RSS-247.

The results of this report relate only to the sample identified in this report.
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Note:
1+ The remark "*" indicates modification of the report upon requests from certification
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1 GENERAL INFORMATION

1.1 Product Description

Product Name: Headset

Brand Name: VIVE

Model No.: 2QBB100

Model Difference: N/A

Hardware Version: N/A

DFS Firmware Version:|{1.3.0.037.0

EUT Series No.: N/A

Power Supply: Battery Cradle 5V 3A, 9V 1.57A, 12V 1.5A
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1.2 FCC WLAN 5GHz:

Modulation

Wi-Fi Frequency Range Channels
f yrang Technology

al 5180~5240 4 OFDMA

n_HT/ 5260~5320 4 OFDM
ac_VHT/
ax_HE 5500~5720 12 OFDM

20M 5745-5825 5 OFDM

5190~5230 2 OFDM

n_HT
ac VHT/ 5270~5310 2 OFDM

ax_HE 5510~5710 6 OFDM
40M

5755-5795 2 OFDMA

5210 1 OFDMA

ac_VHT/ 5290 1 OFDM
ax_HE
SOM 5530~5690 3 OFDM

5775 1 OFDMA

ac_VHT/ 5250 1 OFDMA
ax_HE
160M 5570 1 OFDMA

Note: The above channels and bandwidth are for DFS Slave only.
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IC WLAN 5GHz:

Modulation

Wi-Fi Frequency Range Channels Technology

5180~5240 4 OFDMA

ol 5260~5320 4 OFDM
n_HT/ 5500~5700

ac_VHT/
ax HE 5720 (U-NIl 2)

20M 5720 (U-NII 3)

5745-5825

[E=N
[EN

OFDM

[BRN

OFDM

OFDMA

OFDM

5190~5230 OFDM

5270~5310 OFDM

OFDM

n_HT
ac_VHT/ 5510~5670

ax_HE 5710 (U-NIl 2)
40M

OFDMA

5710 (U-NII 3) OFDMA

N | PRl NN O P

5755-5795 OFDMA

5210 1 OFDMA

5290 1 OFDM
ac_VHT/ 5530~5610 2
ax_HE
S0M 5690 (U-NIl 2C) 1 OFDM
1

5690 (U-NII 3)

OFDM

OFDMA

5775 1 OFDMA

ac_VHT/ 5250 1 OFDMA
ax_HE
160M 5570 1 OFDMA

Note: The above channels and bandwidth are for DFS Slave only.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
FrIES AR - LG R AR Sh AT » FIR RS E SR OOR » AR RAN S HHF T » R uHH1ER -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company'’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7#* 3 7 % % #74 A £ T % 7 1 # 134 5L

cAREPPRGT AT | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.Ccom.tw
Member of SGS Group



Report No.: TERF2306001461E2
Page: 7 of 101

FCC/IC WLAN 5GHz:
The device support DFS Bands of channels and bandwidth as following:

Wi-Fi Channel Modulation Technology

CH58 / 5290 MHz

ac_VHT/
ax_HE CH106 / 5530 MHz OFDM/OFDMA

80M
CH138 / 5690 MHz
Note: Device AP mode only Support 80MHz Bandwidth.

1.3  Antenna Designation

Antenna Freq. Peak Antenna Direction
Type (MHz) Gain (dBi) Gain(dBi)

5150~5250 2.56 5.33

, 5250~5350 2.56 5.33
Dipole

5470~5725 2.83 4.34

5725~5850 2.68 4.30

5150~5250 2.08 5.33

_ 5250~5350 2.08 5.33
Dipole

5470~5725 -0.48 4.34

5725~5850 -0.36 4.30

Note:
1. Pre-scanned was done on the above antennas, measurements were demonstrated by using
the antenna with the lowest gain as worst case scenarios.
2. Antenna information is provided by the applicant.
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1.4 Test Methodology of Applied Standards

FCC Part 15, Subpart E §15.407

FCC KDB 905462 D02 UNII DFS Compliance Procedures New Rules v02
RSS-247 issue 2 Feb. 2017

1.5 Test Facility

Report No.: TERF2306001461E2
Page: 8 of 101

Laboratory

Test Site Address

Test Site Name

FCC Designa-
tion number

IC CAB
identifier

SGS Taiwan Ltd.
Central RF Lab.
(TAF code 3702)

No.134, Wu Kung Road, New Taipei
Industrial Park, Wuku District, New
Taipei City, Taiwan.

SAC 1

SAC 2

SAC 3

Conduction 1

Conducted 1

Conducted 2

Conducted 3

Conducted 4

Conducted 5

Conducted 6

TW0027

No.2, Keji 1st Rd., Guishan District,
Taoyuan City, Taiwan 333

Conduction C

SAC C

SACD

SAC G

Conducted A

Conducted B

Conducted C

Conducted D

Conducted E

Conducted F

Conducted G

TW0028

TW3702

Note: Test site name is remarked on the equipment list in each section of this report as an indica-
tion where measurements occurred in specific test site and address.

1.6  Special Accessories

There are no special accessories used while test was conducted.

1.7 Equipment Modifications

There was no modification incorporated into the EUT.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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2 SUMMARY OF TEST RESULT

FCC and ISED Rules Description Of Test Result

§15.407(h)
FCC KDB 905462 D02 TPC and DFS Measurement Compliant
IC RSS-247 issue 1 §6.3

3 MEASUREMENT UNCERTAINTY

Test ltems Uncertainty
TPC and DFS Measurement +/- 1.04 Hz
Temperature +/- 0.7 °C
Humidity +/- 3 %
DC / AC Power Source +/- 1 %

This uncertainty represents an expanded uncertainty expressed at approximately the
95% confidence level using a coverage factor of k=2.

The conformity assessment statement in this report is based solely on the test results,
measurement uncertainty is excluded.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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4 TPC AND DFS MEASUREMENT

4.1 TPC Requirements

According to Part 15.407 (h)(1) Transmit power control (TPC). U-NII devices operating in
the 5.25-5.35 GHz band and the 5.47-5.725 GHz band shall employ a TPC mechanism. The
U-NII device is required to have the capability to operate at least 6 dB below the mean EIRP
value of 30 dBm. A TPC mechanism is not required for systems with an e.i.r.p. of less than
500 mW.

Result:
N/A, TPC is not required.

4.2 DFS: Standard Applicable

According to §15.407(h)(2) and FCC KDB 905462 D02 , Radar Detection Function of Dy-
namic Frequency Selection (DFS).

Radar Detection Function of Dynamic Frequency Selection (DFS). U-NII devices operating
with any part of its 26 dB emission bandwidth in the 5.25-5.35 GHz and 5.47-5.725 GHz
bands shall employ a DFS radar detection mechanism to detect the presence of radar sys-
tems and to avoid co-channel operation with radar systems. Operators shall only use equip-
ment with a DFS mechanism that is turned on when operating in these bands. The device
must sense for radar signals at 100 percent of its emission bandwidth. The minimum DFS
detection threshold for devices with a maximum e.i.r.p. of 200 mW to 1 W is =64 dBm. For
devices that operate with less than 200 mW e.i.r.p. and a power spectral density of less than
10 dBm in a 1 MHz band, the minimum detection threshold is —62 dBm. The detection
threshold is the received power averaged over 1 microsecond referenced to a 0 dBi an-
tenna. For the initial channel setting, the manufacturers shall be permitted to provide for ei-
ther random channel selection or manual channel selection.

(i) Operational Modes. The DFS requirement applies to the following operational modes:

(a) The requirement for channel availability check time applies in the master opera-
tional mode.

(b) The requirement for channel move time applies in both the master and slave
operational modes.

(i) Channel Availability Check Time. A U-NII device shall check if there is a radar system
already operating on the channel before it can initiate a transmission on a channel
and when it has to move to a new channel. The U-NII device may start using the
channel if no radar signal with a power level greater than the interference threshold
values listed in paragraph (h)(2) of this section, is detected within 60 seconds.

(i)  Channel Move Time. After a radar's presence is detected, all transmissions shall
cease on the operating channel within 10 seconds. Transmissions during this period
shall consist of normal traffic for a maximum of 200 ms after detection of the radar
signal. In addition, intermittent management and control signals can be sent during
the remaining time to facilitate vacating the operating channel.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Non-occupancy Period. A channel that has been flagged as containing a radar system,

either by a channel availability check or in-service monitoring, is subject to a non-occupancy pe-
riod of at least 30 minutes. The non-occupancy period starts at the time when the radar system
is detected.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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5 APPLICABLE STANDARDS

Table 1: Applicability of DFS requirements prior to use of a channel

Operational Mode
Requirement
Master Client(without radar| Client(with radar
detection) detection)
Non-occupancy Period Yes Not required Yes
DFS Detection Threshold Yes Not required Yes
Channel Availability . .
Check Time Yes Not required Not required
U-NIl Detection Band- Yes Not required Yes
width

Table 2: Applicability of DFS requirements during normal operation

Operational Mode
Requirement
Master Device or Client Client Without
with Radar Detection Radar Detection

DFS Detection Threshold Yes Not required

Cannel Cl.osm'g Transmis- Yes Yes

sion time

Channel Move time Yes Yes

U-NII Detection Bandwidth Yes Not required
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Additional requirements
for devices with multiple Master Device or Client Client Without Radar
bandwidth mode with Radar Detection Detection

U-NII Detection Bandwidth
and Statistical Perfor-
mance Check
Channel Move Time and
Channel Closing Trans-
mission Time

All BW modes must be

tested Not required

Test using widest BW mode Test using the widest BW
available mode available for the link

All other tests Any single BW mode Not required

Note: Frequencies selected for statistical performance check (Section 7.8.4) should in-
clude several frequencies within the radar detection bandwidth and frequencies near the
edge of the radar detection bandwidth. For 802.11 devices it is suggested to select fre-
guencies in each of the bonded 20 MHz channels and the channel center frequency.

Table 3: Interference Threshold values, Master or Client incorporating In-Service Monitoring

. . Value
Maximum Transmit Power (See Notes 1, 2, and 3)

EIRP = 200 milliwatt -64 dBm
EIRP < 200 milliwatt and 62 dBm
power spectral density < 10 dBm/MHz
EIRP < 200 milliwatt that do not meet the power spectral

. . -64 dBm
density requirement

Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna.

Note 2: Throughout these test procedures an additional 1 dB has been added to the ampli-
tude of the test transmission waveforms to account for variations in measurement equip-
ment. This will ensure that the test signal is at or above the detection threshold level to trig-
ger a DFS response.

Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publica-
tion 662911 DO1.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESARI » RS R AT FIF IR SLEIRETO0K o A AREARN S F G Rl o

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company'’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7#* 3 7 % % #74 A £ T % 7 1 # 134 5L
SARSEARORGT AP | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.Com.tw
Member of SGS Group



Report No.: TERF2306001461E2
Page: 14 of 101

Table 4: DFS Response requirement values

Parameter Value
Non-occupancy period Minimum 30 minutes
Channel Availability Check Time 60 seconds

10 seconds

Channel Move Time See Note 1.
200 milliseconds + an aggregate of 60
milliseconds over remaining 10 sec-
ond period.

See Notes 1 and 2.

Minimum 100% of the U-NIl 99%
U-NII Detection Bandwidth transmission power bandwidth. See
Note 3.

Note 1: Channel Move Time and the Channel Closing Transmission Time should be per-
formed with Radar Type 0. The measurement timing begins at the end of the Radar Type 0
burst.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting
at the beginning of the Channel Move Time plus any additional intermittent control signals
required to facilitate a Channel move (an aggregate of 60 milliseconds) during the remain-
der of the 10 second period. The aggregate duration of control signals will not count quiet
periods in between transmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type O should be used.
For each frequency step the minimum percentage of detection is 90 percent. Measurements
are performed with no data traffic.

Channel Closing Transmission Time
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Short Pulse Radar
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Radar Pulse PRI Number of Pulses Minimum | Mininnim
Tvpe Width {usec) Percentage of | Number
{usec) Successful of
Detection Trials
0 1 1428 18 See Note 1 See Note
1
1 1 Test A: 15 umque 1 60% 30
PRI values J | 350 J
randomly selected | Roundup!, |
from the list of 23 ” 19-10°
PRI values in PRI _
Table 5a S
Test B: 15 unique
PEI values
randomly selected
within the range
of 518-3066 usec,
with a minimum
mecrement of 1
psec, excluding
PEI values
selected 1n Test A
2 1-5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 G0% 30
Aggregate (Radar Types 1-4) B0% 120
Note 1: Short Pulse Radar Type 0 should be used for the detection bandwidth test. channel move
time, and channel closing time tests.

Long Pulse Radar

Fadar Pulse Chirp PRI Number Number Mininmm Minimum
Type Width Width {psec) of Pulses | of Bursts | Percentage of | Number of
(psec) (MHz) per Burst Successful Trials
Detection
5 50-100 5-20 1000- 1-3 8-20 80% 30
2000
Frequency Hopping Radar
Badar | Pulse FRI | Pulses | Hopping Hopping Minimum Minimmm
Type | Width | (usec) per Bate Sequence Percentage of Number of
(nsec) Hop (kHz) Length Successful Trials
(msec) Detection
6 1 333 9 0.333 300 T0% 30

The applicant of this given application confirms that information regarding the parame-
ters of the detected Radar Waveforms is not available to the end user.
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6 TEST SETUP

Setup for Master with injection at the Master

Radar Test
Signal Generator
Outpth
ATT10dB 2-Way
Splitter/ 2.Way ouT
Combiner Splitter/ ..__m__o
Colr)nbiner s (Master)
Spectrum §
Analyzer _ E
(with 10 dB internal Client
Attenuation) o ol
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7 TEST EQUIPMENT USED:

Conducted Emission Test Site: Conducted A
EQUIPMENT TYPE MFR MODEL NUMBER SERIAL NUMBER LAST CAL. CAL DUE.
Signal Generator Keysight N5182B MY59101143 02/22/2023 02/21/2024
Dynamic
Test Software SGS Taiwan Frequency Ver. 22.01.24 N.C.R N.C.R
Selection Test
EMI Test Receiver Anritsu N9038A MY52260216 11/28/2022 11/27/2023
8494B
Attenuator KEYSIGHT 11716C TH60075458+8496B 11/16/2022 11/15/2023
TH60075263
Splitter RF-LAMBDA RFLT2W1G18G 18112200217 11/16/2022 11/15/2023
Splitter RF-LAMBDA RFLT2W1G18G 21032900017 11/16/2022 11/15/2023
Notebook Lenovo L430 P0000195 N/A N/A
Client Intel AX21INGW 22.150.0.3 N/A N/A
Notebook Hp HQ-TRE.71025 P0003870 N/A N/A

NOTE: N.C.R refers to Not Calibrated Required.
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8 DESCRIPTION OF EUT:
EUT is a Master device with radar detection and DFS capability.

Timing plots are required with calculations demonstrating a minimum channel loading of approx-
imately 17% or greater.

The rated output power of the master unit is 223dBm(EIRP).therefore the required interference

threshold level is -64dBm.after correction for antenna gain and procedural adjustments, the re-
quired conducted threshold at the antenna port is -64dBm.

The rated output power of the master unit is <23 dBm(EIRP).therefore the required interference

threshold level is -62dBm.after correction for antenna gain and procedural adjustments, the re-
quired threshold at the antenna port is -62dBm.

DFS Detection Threshold (dBm) = -64 + G (dBi), for conducted test.

DFS Detection Threshold (dBm) Minimum of Peak Antenna Threshold for test (dBm)
Gain (dBi)
-64 -0.48 -64.48

While calibrate the path on antenna port of DFS test equipment (master), measurements equip-
ments (spectrum) is ensured to be 50 Ohms, and therefore verification on antenna gain meas-
urement can be ignored.

The EUT uses one transmitter/receiver chains and one receive only chain, each connected to
an antenna to perform radiated tests.

The Slave device associated with the EUT during these tests does not have radar detection ca-
pability.
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9 RADAR TYPE WAVEFORM CALIBRATION AT DFS DETECTION THESHOLD
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HE80 5290MHz_Radar Type 5 HE80 5530MHz_Radar Type 1-A
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HE80 5530MHz_Radar_Type 3 HE80 5530MHz_Radar_Type 6
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10 CHANNEL CLOSING TRANSMISSION AND CHANNEL MOVE TIME MEAS-
UREMENT (RADAR TYPE 0)

Channel Shutdown Result

Detection Threshold Level (dBm) -64.48
Modulation Radar Test Channel Closing
ulati
Freq. (MHz) . Transmission Time(ms) | Channel Move Time(s)
Mode Signal
200ms~10sec
HE80 5290 Type 0 20 0.852
HE80 5530 Type 0 18 0.852
Limit 60 ms 10 sec
Result Complied
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HE80_5290MHz_Channel Close Time HE80_5530MHz_Channel Close Time

Channel Closing Transmission Time Channel Closing Transmission Time
T

Ly % &

T

® i

! L _E:l
Leveliy

8 4 &

S R |

2 §
B
R -1 | %511 9 P 5t S W Mo
0= ' { } P F -
a [ I ——f Time{Soc)
3 o T2 03428 Sec{Racar bjecson) Chiannel Move Time: 0,852 Sec
1 15 2 2 3 ' 15 ; ::::‘;:“m::'m Channel Closig Transmssion Time: 0.018 Sec
Time(Sec) .
HE80_5530MHz_Channel Move Time
TO 212428 Sec{Radar pecton] Channel Move Time: 0,852 Sec

T1: 2 575 SociExt Move Tme) Channel Move Time

T2 222428 Sec{200ms inervel) Chaninel Closing Transmission Tima: 0.02 Sec

. ™ n
HE80_5290MHz_Channel Move Time
Channel Move Time ]
0= w &
Ty b
=4 I
%;_ ‘ & Ao lJyn_u. il ...M
= a4 1
‘ Ii L — —_—
= | 1 L [} [] 7 B N 1" 3
| e " : L . Time(Sec)
il T 202428 Sec{Radar bjecion)] Channal Move Tme: 01852 Sec
&0 - .
© 1 1 31 4 5 & 1 8 3 m n @ o= om o » ’; :;:m‘m::"‘ Channel Clasing Transmission Tma 0016 Sec
Tume{Sec) '
T 202428 Sec{Radar kjecton] Channel Move Time: 0.852 Sec
T1: 2876 Sec(Ext Move Time)

T B F Channel Closing Transmission Time: 0.02 Sec
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11 DUTY CYCLE

HE80_5290MHz HE80_5530MHz

Ref 0.00 dBm

Ref 0.00 dBm

i

L] mm-h

i

Center $.290000000 GHz Span 0 Hz
FVBW 3.0 MH: . 00 (8001 pis))

ranige. The vilue 30 was cheped 1

FVBW 3.0 MHz
Sorped o e maximur vahos of O [

ata oot of range; The ke 30 was o

Duly Cycle:  17.84777 % #The Channel Loading must be more than 17% Duty Cycle:  17.38533 % # The Channel Loading must be more than 17%
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12 NON-OCCUPANCY PERIOD MEASUREMENT

To verify whether channel is unavailable to be operated in 30 minutes.

1.8ks = 1800s = 1800 s/min /60 = 30minute
HE80 5290MHz HE80 5530MHz

Agilent Spectrum Analyzer - Swept SA
8 .

Aghess, S{Ctrum AalyTer - Seeid S

o L ¥
Center Freq 5 000000 GHz 3
FHO: b -5 Trig Fres R VH: bt -e- 1T Free Run
(Fainiow __ BAmen: 10 48 L L sy

Avg Typs: u‘g‘n«

Ref 0.00 dBm Ref 0,00 dBm

Span 0 Hz,
SVBW 3.0 MHz p Res BW 3.0 MHz #VEW 3.0 MHz Sweep 2.000 ks (8001 pts)

[Center 5.200000000 GHz 2 Center 5.530000000 GHz
AHz

Res BW M

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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13 UNII DETECTION BANDWIDTH MEASUREMENT

13.1 Test Result
HE80 5290MHz

EUT operating 5290 EUT 99% Bandwidth(MHz) . 76.386

Frequency(MHz)

Radar Type : TypeO Detction BW(MHz) : 80

Test Result : Pass %€ FH: 5330 FL: 5250

. DFS Detection Trials (1=Detection, 0= No Detection)
Radio Frequency -
(MHz) 1| 2| 3| a| s | 6| 7| 8| o | 10 |PetectionRae
(%)

5250 1 1 1 1 1 1 1 1 1 1 100
5255 1 1 1 1 1 1 1 1 1 1 100
5260 1 1 1 1 1 1 1 1 1 1 100
5265 1 1 1 1 1 1 1 1 1 1 100
5270 1 1 1 1 1 1 1 1 1 1 100
5275 1 1 1 1 1 1 1 1 1 1 100
5280 1 1 1 1 1 1 1 1 1 1 100
5285 1 1 1 1 1 1 1 1 1 1 100
5290 1 1 1 1 1 1 1 1 1 1 100
5295 1 1 1 1 1 1 1 1 1 1 100
5300 1 1 1 1 1 1 1 1 1 1 100
5305 1 1 1 1 1 1 1 1 1 1 100
5310 1 1 1 1 1 1 1 1 1 1 100
5315 1 1 1 1 1 1 1 1 1 1 100
5320 1 1 1 1 1 1 1 1 1 1 100
5325 1 1 1 1 1 1 1 1 1 1 100
5330 1 1 1 1 1 1 1 1 1 1 100
5315 1 1 1 1 1 1 1 1 1 1 100
5320 1 1 1 1 1 1 1 1 1 1 100
5325 1 1 1 1 1 1 1 1 1 1 100
5330 1 1 1 1 1 1 1 1 1 1 100
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HE80_5530MHz

EUT operating 5530 EUT 99% Bandwidth(MHz) 76.557

Frequency(MHz)

Radar Type Type 0 Detction BW(MHz) 80

Test Result Pass % FH: 5570 FL: 5490

Radio Frequency [=Detection, 0= No Detection)
1 ) 3 a 5 6 2 8 9 10 Detection Rate
(%)

5490 1 1 1 1 1 1 1 1 1 1 100
5495 1 1 1 1 1 1 1 1 1 1 100
5500 1 1 1 1 1 1 1 1 1 1 100
5505 1 1 1 1 1 1 1 1 1 1 100
5510 1 1 1 1 1 1 1 1 1 1 100
5515 1 1 1 1 1 1 1 1 1 1 100
5520 1 1 1 1 1 1 1 1 1 1 100
5525 1 1 1 1 1 1 1 1 1 1 100
5530 1 1 1 1 1 1 1 1 1 1 100
5535 1 1 1 1 1 1 1 1 1 1 100
5540 1 1 1 1 1 1 1 1 1 1 100
5545 1 1 1 1 1 1 1 1 1 1 100
5550 1 1 1 1 1 1 1 1 1 1 100
5555 1 1 1 1 1 1 1 1 1 1 100
5560 1 1 1 1 1 1 1 1 1 1 100
5565 1 1 1 1 1 1 1 1 1 1 100
5570 1 1 1 1 1 1 1 1 1 1 100
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HE80 5290MHz HE80 5530MHz

‘DESIN-0 P LI 06, 03
Raie Std: None

Agilent Sgcirum Analyzer - Dccupted BW.

Center Freq 5.230000000 GHz

GHz
Trig:F n AvglHald: 10410 - L
Bhren: 10 48 Fadie Daviea: BTS BAmen: 10 48

'set 0.6 dB
Ref 20,00 dBm

N
P
I 'J\

fabatd 1 It
Center 5.20 GHz "Span 120 MH. = Center 5.53GHz Span 120 MHz]
l#R-!s BW 1.6 MHz #VEW 5 MHz #Sweep 1ms| #Res BW 1.6 MHz #VBW 5 MHz #5weep 1ms

Occupied Bandwidth Total Power -6.32 dBm Occupled Bandwidth Total Power 546 dBm
76.386 MHz 76.557 MHz

Transmit Freq Error 307.04 kHz OBW Power a4.0 Transmit Freq Error =286.13 kHz OBW Power 89.00 %

x dB Bandwidth 80.62 MHz x dB x dB Bandwidth 80.74 MHz x dB -26.00 dB
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14 CHANNEL AVAILABILITY CHECK MEASUREMENT

HEB0 5290MHz_Radar Intial Time

Aghent Specirim Abyzer - Seepd SA

Center Freq 5.290000000 GHz . Avg Typs: Log-Pwr
WO Pt ~e- T Fraa Run
IFGaindow  BAmen: 10 48

Ref 0,00 dBm

HE80 5530MHz_Radar Intial Time

Agilerst Specarum Analyzer - gt S

C 530000000 GHz Ao Typa: Log-Pur
Center Freq 5530000000 GH: e
F Gaie Lo Atten: 10 48

Ref 0.00 dBm

iCenter 5.530000000 GHz
{Res BW 1.0 MHz EVEW 3.0 MHz

‘Center 5.290000000 GHz
Res BW 3.0 MHz

SEesunnaun
ZE o mao

i

[

8

Tgamans

HES0 5290MHz_Radar Type 0_01

HES0 5530MHz_Radar Type 0 01

Ighert, Sprrcirum Arbyzer - Seepd SA

Aot Spectrum Aebyrer - Smepd S

Center Freq 5530000000 GHz e
PHO: bant —o—= T7hg Fres Run
IF Galnd ow BAszen: 10 dB

Center Freq 5.200000000 GHz ) g Type: Log-Pur
WHO: b —o— 104 Fres Run
IFGalnd ow BAzen: 10 dB

Ref 0.00 dBm Ref 0.00 dBm

Center Freq)
5,530000000 GHz |

Center Freq
6290000000 GHz|

WVEW 3.0 MHz

= (panns = (pamns
HEB0 5290MHz_Radar Type 0 02 HE80 5530MHz_Radar Type 0_02

Agient Sqectrum Anabyzer - Swept SA Agilenn Spectrum Ansbyzer - Swept SA

Center Freq 5.530000000 GHz
P

O: bt~

Center Freq 5.280000000 GHz
PHO: F st
IF Gain:Law B,

IFGaindaw

Ref 0.00 dBm Ref 0.00 dBm

B

‘Center 5.200000000 GHz Span 0Hz
#VEW 3.0 MHz Sweep 150.0 s (8001 pts;
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HE80_5290MHz

Minimum MRTTIOT
Detection(% i
Short Pulse Radar Type Num E)er of (%) Percentage of Successful Detection(%) Pass/Fail
Trials
1 30 100 60 Pass
2 30 90 60 Pass
3 30 93.33 60 Pass
4 30 100 60 Pass
Aggregate (Radar Types 1-4) 120 95.8325 80 Pass
Minimum
Each Total Minmum .
Long Pulse Radar Type Nu?ﬁ;; of Detection(%) | Detection(%) | Percentage of Successful Detection(%) Pass/Fail
Center:10 80
5 Low Edge:10 100 90 80 Pass
High Edge:10 90
Minimum
Frequency Hopping Radar . Minmum
4 Y TopPpIng Number of Detection(%) . Pass/Fail
Type X Percentage of Successful Detection(%)
Trials
6 30 100 70 Pass

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESARI » RS R AT FIF IR SLEIRETO0K o A AREARN S F G Rl o

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7#* 3 7 % % #74 A £ T % 7 1 # 134 5L
SARSEARORGT AP | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.Com.tw

Member of SGS Group



Report No.: TERF2306001461E2
Page: 31 of 101

Radar Type1 for 5290MHz

Data Sheet for FCC Radar Type 1
Pulse Repetition | Pulse Repetition Test A/B Successful
. LA Frequency Frequency A Detection
Trial Fregency
(MHz)
Number (1 to 23) (Psutlesceosnz;er (msec) A/B (Yes/No)
1 5290 5 1672.2 598 A Yes
2 5290 16 1222.5 818 A Yes
3 5290 2 1858.7 538 A Yes
4 5290 13 1319.3 758 A Yes
5 5290 4 1730.1 578 A Yes
6 5290 15 1253.1 798 A Yes
7 5290 11 1392.8 718 A Yes
8 5290 20 1113.6 898 A Yes
9 5290 3 1792.1 558 A Yes
10 5290 10 1432.7 698 A Yes
11 5290 19 1139 878 A Yes
12 5290 23 326.2 3066 A Yes
13 5290 7 1567.4 638 A Yes
14 5290 18 1165.5 858 A Yes
15 5290 9 1474.9 678 A Yes
16 5290 - 373.4 2678 B Yes
17 5290 - 537.6 1860 B Yes
18 5290 - 375.4 2664 B Yes
19 5290 - 1689.2 592 B Yes
20 5290 - 480.5 2081 B Yes
21 5290 - 549.5 1820 B Yes
22 5290 - 720.5 1388 B Yes
23 5290 - 718.4 1392 B Yes
24 5290 - 1025.6 975 B Yes
25 5290 - 1402.5 713 B Yes
26 5290 - 517.9 1931 B Yes
27 5290 - 607.2 1647 B Yes
28 5290 - 670.2 1492 B Yes
29 5290 - 465.8 2147 B Yes
30 5290 - 362.2 2761 B Yes

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Radar Type2 for 5290MHz
Data Sheet for FCC Radar Type 2
e Pulse Width PRI Successful
Trial | VSG Freaency| Pulses per (1-5) (150-230) Detection
(MHz) Burst
(23-29)
(&s) (&s) (Yes/No)
1 5290 24 2 151 No
2 5290 25 2.5 169 Yes
3 5290 27 3.5 220 Yes
4 5290 23 1.1 184 Yes
5 5290 25 2.2 199 Yes
6 5290 29 4.8 160 Yes
7 5290 23 1 200 Yes
8 5290 25 2.3 197 Yes
9 5290 24 1.9 212 Yes
10 5290 27 3.6 174 Yes
11 5290 25 2.3 214 Yes
12 5290 26 3.1 186 Yes
13 5290 23 1.3 164 Yes
14 5290 25 2.6 172 Yes
15 5290 24 2.1 196 Yes
16 5290 23 1.4 203 Yes
17 5290 29 4.9 188 No
18 5290 24 1.9 168 Yes
19 5290 26 2.9 195 Yes
20 5290 25 2.2 225 Yes
21 5290 23 1.5 162 Yes
22 5290 23 1 165 Yes
23 5290 28 4.4 190 Yes
24 5290 26 2.8 177 No
25 5290 29 4.7 153 Yes
26 5290 29 4.9 204 Yes
27 5290 28 4.4 152 Yes
28 5290 26 3.2 178 Yes
29 5290 28 4.4 208 Yes
30 5290 26 2.8 216 Yes
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Radar Type3 for 5290MHz

Data Sheet for FCC Radar Type 3
Number Pulse Width PRI Successful
Triay | VSC Freaency| Pulses per (6-10) (200-500) Detection
(MHz) Burst
(16-18)
(us) (1s) (Yes/No)
1 5290 16 7 480 Yes
2 5290 17 7.5 260 Yes
3 5290 17 8.5 292 Yes
4 5290 16 6.1 497 Yes
5 5290 16 7.2 456 Yes
6 5290 18 9.8 345 Yes
7 5290 16 6 404 Yes
8 5290 17 7.3 379 Yes
9 5290 16 6.9 447 No
10 5290 17 8.6 470 Yes
11 5290 16 7.3 475 Yes
12 5290 17 8.1 293 No
13 5290 16 6.3 483 Yes
14 5290 17 7.6 239 Yes
15 5290 16 7.1 339 Yes
16 5290 16 6.4 271 Yes
17 5290 18 9.9 265 Yes
18 5290 16 6.9 298 Yes
19 5290 17 7.9 243 Yes
20 5290 16 7.2 473 Yes
21 5290 16 6.5 207 Yes
22 5290 16 6 370 Yes
23 5290 18 9.4 273 Yes
24 5290 17 7.8 313 Yes
25 5290 18 9.7 261 Yes
26 5290 18 9.9 421 Yes
27 5290 18 9.4 412 Yes
28 5290 17 8.2 340 Yes
29 5290 18 9.4 227 Yes
30 5290 17 7.8 308 Yes

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Radar Type4 for 5290MHz
Data Sheet for FCC Radar Type 4
Number Pulse Width PRI Successful
Trial | VSC Fregency| Pulses per (11-20) (200-500) Detection
(MHz) Burst
(12-16)
(is) (is) (Yes/No)
1 5290 13 13.3 480 Yes
2 5290 13 14.3 260 Yes
3 5290 15 16.6 292 Yes
4 5290 12 11.3 497 Yes
5 5290 13 13.8 456 Yes
6 5290 16 19.6 345 Yes
7 5290 12 11 404 Yes
8 5290 13 14.1 379 Yes
9 5290 13 13.1 447 Yes
10 5290 15 16.8 470 Yes
11 5290 13 13.9 475 Yes
12 5290 14 15.8 293 Yes
13 5290 12 1.7 483 Yes
14 5290 14 14.6 239 Yes
15 5290 13 13.5 339 Yes
16 5290 12 11.9 271 Yes
17 5290 16 19.7 265 Yes
18 5290 13 13.1 298 Yes
19 5290 14 15.3 243 Yes
20 5290 13 13.7 473 Yes
21 5290 12 12.1 207 Yes
22 5290 12 11.1 370 Yes
23 5290 16 18.7 273 Yes
24 5290 14 15 313 Yes
25 5290 16 19.3 261 Yes
26 5290 16 19.6 421 Yes
27 5290 16 18.5 412 Yes
28 5290 14 16 340 Yes
29 5290 16 18.6 227 Yes
30 5290 14 15 308 Yes
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Radar Type5 Trial1 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 1 VSG Fregency(MHz): 5290
Number of Bursts in Trial: 1 Successful Detection: Yes
Buret P:‘:‘Sr::e;r Pulse Width|Chirp Width| Pulse 1-to-2 | Pulse 2-to-3 Ls;z:t'l';?‘
(8-20) Bursf (50-100) (5-20) Spacing Spacing Within Interval
(1-3)
(usec) (MHz) (usec) (u sec) (u sec)
1 1 63 9 547116
2 2 68.5 9 1739.5 809834
3 2 81.2 9 928.8 1074731
4 1 51.7 9 250394
5 1 65.4 9 514772
6 3 97.5 9 1303.5 1878.5 776318
7 1 50 9 1042544
8 2 67 9 1510 217466
9 1 61.6 9 482104
10 2 82 9 1819 745192
11 1 66.1 9 1010527
12
13
14
15
16
17
18
19
20
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FRIESARRI » RS R E A AT o [FIF IS E LR EIO0R o AR ARLARN S F IS - Rl o

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37#* # 7 % % 574 & £ F % 7 1§ 134 55
SARSEARELGT AT | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
Member of SGS Group



Report No.: TERF2306001461E2
Page: 36 of 101

Radar Type5 Trial2 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 2 VSG Fregency(MHz): 5290
Number of Bursts in Trial: 12 Successful Detection: Yes
Buret Pﬁ:g:z;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)
1 2 76.5 10 1828.5 169546
2 1 54.3 10 412083
3 2 70.2 10 1355.8 653433
4 1 64.2 10 896506
5 1 55.1 10 139951
6 3 98 10 1208 1323 381263
7 1 61.6 10 624320
8 2 73.9 10 1703.1 865130
9 1 65.3 10 110169
10 1 56.4 10 352320
1 1 50.8 10 594411
12 3 92.4 10 1231.6 1404.6 834342
13
14
15
16
17
18
19
20
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Radar Type5 Trial3 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 3 VSG Fregency(MHz): 5290
Number of Bursts in Trial: 16 Successful Detection: Yes
Buret P’l‘l‘::‘:;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) Burst (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)
1 2 72.1 14 1817.9 60099
2 3 95.8 14 982.2 1032.2 241129
3 3 97.7 14 1371.3 1005.3 421556
4 3 91.6 14 1192.4 1154.4 602599
5 2 77.7 14 1647.3 37764
6 3 92.3 14 1572.7 1216.7 218585
7 2 72.5 14 1899.5 400069
8 1 52.3 14 582770
9 3 95.2 14 1512.8 1421.8 15436
10 2 76.8 14 1882.2 196404
11 3 89.3 14 1447.7 1762.7 376657
12 2 73.3 14 1612.7 558869
13 2 76.6 14 1655.4 740220
14 3 95.5 14 1538.5 1013.5 173979
15 3 99.5 14 1416.5 1282.5 354668
16 1 53.3 14 537875
17
18
19
20

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Radar Type5 Trial4 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 4 VSG Fregency(MHz): 5290
Number of Bursts in Trial: 8 Successful Detection: Yes
Buret Pz:‘::;r Pulse Width|Chirp Width Pulse 1-to-2 | Pulse 2-0-3 3::::.2?1
(8-20) e (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (u sec) (MHz) (1 sec) (1 sec) (1 sec)
1 2 70.2 5 1226.8 1439017
2 3 98.9 5 969.1 961.1 304510
3 2 82.8 5 1850.2 667663
4 3 88.9 5 1145.1 1033.1 1029958
5 2 78.7 5 1432.3 1394069
6 1 64.4 5 260083
7 3 89.8 5 1840.2 1645.2 622120
8 3 89.6 5 1078.4 1503.4 985288
9
10
1
12
13
14
15
16
17
18
19
20

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Radar Type5 Trial5 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 5 VSG Fregency(MHz): 5290
Number of Bursts in Trial: 12 Successful Detection: No
Buret pﬁ:’sf:ﬁér Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) e (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)
1 1 65.9 9 899539
2 1 63.5 9 143493
3 1 53.9 9 385577
4 1 63.5 9 627660
5 1 53.5 9 870411
6 3 86.3 9 1250.7 1782.7 113367
7 3 97 9 1305 1083 354956
8 2 69.9 9 1594.1 597278
9 1 62.1 9 839861
10 2 76.1 9 1463.9 83754
1 1 59.1 9 325883
12 1 55.9 9 567967
13
14
15
16
17
18
19
20

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Radar Type5 Trial6 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 6 VSG Fregency(MHz): 5290
Number of Bursts in Trial: 20 Successful Detection: Yes
Buret Pr::js'::g;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) Bliat (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)
1 2 67.8 20 1392.2 484823
2 1 55.9 20 32403
3 2 72.3 20 1694.7 177065
4 2 74.8 20 1862.2 321415
5 3 89.2 20 1320.8 1130.8 466161
6 2 79.6 20 1703.4 14468
7 2 70.9 20 1899.1 159020
8 3 99.7 20 1520.3 1551.3 303006
9 1 65 20 449657
10 3 96.9 20 12711 1668.1 592441
1 3 87.6 20 1877.4 966.4 141022
12 1 59.6 20 287016
13 3 98.5 20 1505.5 1622.5 430018
14 1 58.2 20 576799
15 1 53.6 20 123915
16 1 66.5 20 269080
17 2 73.7 20 1895.3 412886
18 1 62 20 559019
19 1 63.7 20 106045
20 1 57.7 20 251008
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Radar Type5 Trial7 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 7 VSG Fregency(MHz): 5290
Number of Bursts in Trial: 8 Successful Detection: Yes
Buret PZ‘:‘;‘:;r Pulse Width|Chirp Width Pulse 1-to-2 | Pulse 2-0-3 3::::.2?1
(8-20) e (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (u sec) (MHz) (1 sec) (1 sec) (1 sec)
1 1 56 5 992593
2 1 58 5 1355642
3 2 75.6 5 1711.4 220355
4 1 64.2 5 584108
5 3 88.3 5 1053.7 1593.7 946066
6 1 59 5 1311341
7 3 98.8 5 1549.2 1259.2 175617
8 1 58.9 5 539295
9
10
1
12
13
14
15
16
17
18
19
20

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

BRI AR - LG R PR Sh BT » FIR AR SLE SR IOR » AR REAN T HIHF T » R uHH 1R -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot

be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37#* # 7 % % 574 & £ F % 7 1§ 134 55
SARSEARELGT AT | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
Member of SGS Group



Report No.: TERF2306001461E2
Page: 42 of 101

Radar Type5 Trial8 for 5290MHz

Data Sheet for FCC Radar Type 5

Trial Number: 8 VSG Fregency(MHz): 5290

Number of Bursts in Trial: 12 Successful Detection: Yes

Buret P'::;:‘:S;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) S (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)

1 2 79.8 10 1724.2 600616
2 2 69.3 10 1006.7 842500
3 1 61.2 10 87385
4 1 50.5 10 329397
5 3 86.4 10 990.6 1864.6 569972
6 3 93.6 10 1643.4 1701.4 810942
7 3 85.6 10 1212.4 1808.4 57380
8 1 64.3 10 299844
9 2 76.5 10 1907.5 540904
10 1 57.9 10 784136
11 3 99.7 10 1299.3 1339.3 27645
12 3 99.1 10 962.9 1615.9 269205
13
14
15
16
17
18
19
20
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Radar Type5 Trial9 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 9 VSG Fregency(MHz): 5290
Number of Bursts in Trial: 1" Successful Detection: No
Buret P'::‘sr::z;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) e (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)
1 3 93.5 8 929.5 1727.5 557466
2 3 90.1 8 1252.9 1185.9 820873
3 2 74.6 8 967.4 1086260
4 2 69.1 8 1044.9 261754
5 2 76 8 1698 525100
6 3 94.3 8 980.7 1743.7 788308
7 1 65 8 1054412
8 3 95.3 8 1111.7 997.7 228796
9 2 82.6 8 1916.4 492623
10 2 80.5 8 1295.5 756709
11 3 96.3 8 1399.7 1161.7 1019573
12
13
14
15
16
17
18
19
20
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Radar Type5 Trial10 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 10 VSG Fregency(MHz): 5290
Number of Bursts in Trial: 16 Successful Detection: Yes
Buret P’l‘l‘::‘:;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) Burst (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)
1 1 50.1 15 135328
2 1 62.4 15 316921
3 1 51.3 15 498292
4 3 100 15 1866 1233 676623
5 1 59.7 15 112895
6 2 80.3 15 1438.7 293869
7 1 58 15 475758
8 3 86.5 15 1143.5 944.5 655204
9 2 80.2 15 1382.8 90316
10 2 80.8 15 1735.2 271474
1 1 61.9 15 453690
12 2 69.9 15 1438.1 634099
13 3 95.7 15 1728.3 1122.3 67903
14 3 85.7 15 1479.3 1242.3 248632
15 3 87 15 1871 1557 429388
16 2 73.3 15 1426.7 611188
17
18
19
20
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Radar Type5 Trial11 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 11 VSG Fregency(MHz): 5294
Number of Bursts in Trial: 12 Successful Detection: Yes
Buret PZ‘:;:‘:I‘L Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) S (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)
1 1 54.9 10 61073
2 2 72.7 10 1685.3 302598
3 3 89.4 10 1185.6 1376.6 544152
4 3 90 10 1458 912 785806
5 1 65.8 10 31261
6 1 62.3 10 273307
7 1 64.6 10 515771
8 1 64.2 10 757953
9 1 65.9 10 1434
10 3 83.5 10 1613.5 1256.5 242834
1 1 56.5 10 485573
12 3 88.3 10 1492.7 1833.7 725245
13
14
15
16
17
18
19
20
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Radar Type5 Trial12 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 12 VSG Fregency(MHz): 5295.2
Number of Bursts in Trial: 14 Successful Detection: Yes
Buret P':::‘:;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)
1 3 94.1 13 1020.9 1649.9 828603
2 3 94 13 1173 1180 182667
3 1 53.4 13 390823
4 2 76.4 13 1139.6 597189
5 3 99.3 13 1512.7 1019.7 803019
6 2 73.1 13 1531.9 157255
7 1 61.1 13 365226
8 3 88.2 13 1076.8 1000.8 571078
9 3 85 13 950 1142 778579
10 3 93.6 13 1036.4 1549.4 131685
1 2 75.8 13 1774.2 338945
12 3 84 13 1721 1450 544822
13 2 68.4 13 1763.6 753166
14 2 71.4 13 1131.6 106356
15
16
17
18
19
20
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Radar Type5 Trial13 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 13 VSG Fregency(MHz): 5292.4
Number of Bursts in Trial: 9 Successful Detection: Yes
Buret P'::‘;::S;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) S (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)
1 2 69.5 6 1326.5 488221
2 2 68.2 6 1914.8 810424
3 2 81.5 6 987.5 1133906
4 2 70.2 6 1303.8 125895
5 2 78.9 6 1134.1 448609
6 3 83.4 6 1542.6 1814.6 770182
7 3 89 6 1089 1822 1092855
8 2 71 6 970 86119
9 1 60 6 409098
10
1
12
13
14
15
16
17
18
19
20
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Radar Type5 Trial14 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 14 VSG Fregency(MHz): 5294.4
Number of Bursts in Trial: 13 Successful Detection: Yes
Buret P’l‘l‘::::;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)
1 2 72.6 11 1791.4 505879
2 3 93.2 11 1681.8 1741.8 727468
3 3 90.6 11 1008.4 931.4 32042
4 2 80.5 1 1441.5 255248
5 3 87.8 1 1156.2 1541.2 477748
6 3 97.8 1 1896.2 1379.2 699913
7 3 87.2 11 1591.8 1268.8 4570
8 3 84.1 11 1646.9 1074.9 227397
9 2 76.3 1 1145.7 450859
10 2 73.8 11 1388.2 673953
1 2 69.8 1 1741.2 896808
12 3 92.5 11 1540.5 957.5 200010
13 3 86.2 11 934.8 1668.8 423002
14
15
16
17
18
19
20
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Radar Type5 Trial15 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 15 VSG Fregency(MHz): 5293.6
Number of Bursts in Trial: 1" Successful Detection: Yes
Buret P'::‘g’::i;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) e (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)
1 2 77.3 9 1365.7 764507
2 3 85.5 9 930.5 1914.5 1026463
3 2 70.6 9 1606.4 204272
4 2 72.6 9 1180.4 468403
5 2 74.6 9 1915.4 731388
6 3 98.9 9 1605.1 1531.1 994550
7 3 88.3 9 1689.7 1017.7 171579
8 1 61.4 9 436246
9 3 96.9 9 1138.1 1345.1 699000
10 1 55.4 9 964595
1 2 71.5 9 1512.5 139207
12
13
14
15
16
17
18
19
20
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Radar Type5 Trial16 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 16 VSG Fregency(MHz): 5292.4
Number of Bursts in Trial: 9 Successful Detection: Yes
Buret Pz:‘::;r Pulse Width|Chirp Width Pulse 1-to-2 | Pulse 2-0-3 3::::.2?1
(8-20) e (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (u sec) (MHz) (1 sec) (1 sec) (1 sec)
1 3 94.4 6 1533.6 1250.6 492232
2 3 92.8 6 1532.2 1501.2 814314
3 3 96.4 6 1093.6 1223.6 1136998
4 2 82.7 6 1558.3 130564
5 3 95.8 6 1176.2 1745.2 452528
6 1 54.5 6 776429
7 2 73.1 6 1912.9 1098089
8 3 99.4 6 1067.6 1542.6 90715
9 2 73 6 1803 413433
10
1
12
13
14
15
16
17
18
19
20
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Radar Type5 Trial17 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 17 VSG Fregency(MHz): 5298
Number of Bursts in Trial: 20 Successful Detection: Yes
Buret P'::‘S’ef‘::r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) Bilrst (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)
1 3 84 20 981 1021 330156
2 2 80.9 20 1660.1 474595
3 2 83.3 20 1349.7 22926
4 1 58.7 20 168177
5 3 92.7 20 1314.3 1313.3 311945
6 2 73.3 20 933.7 457601
7 3 90.4 20 1367.6 1889.6 5060
8 3 97.9 20 1448.1 1041.1 149696
9 1 59.5 20 295360
10 3 99.6 20 1898.4 1185.4 437809
1 1 60.1 20 586068
12 3 98.7 20 1754.3 1063.3 131732
13 2 79 20 1146 276847
14 3 83.4 20 1790.6 1836.6 419894
15 3 90.9 20 1610.1 1672.1 564556
16 3 96 20 1445 1551 113901
17 3 99.6 20 1367.4 1210.4 258222
18 1 56.3 20 404749
19 1 58.8 20 549571
20 3 90.1 20 1723.9 1050.9 96145
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Radar Type5 Trial18 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 18 VSG Fregency(MHz): 5293.2
Number of Bursts in Trial: 1" Successful Detection: Yes
Buret P'::‘g’::i;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) e (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)
1 2 82.8 8 1593.2 439352
2 3 98.7 8 1723.3 1869.3 701769
3 2 75.7 8 1590.3 966712
4 3 87.7 8 1400.3 1696.3 142905
5 2 69 8 1495 407058
6 3 86.1 8 1385.9 931.9 670396
7 3 95 8 1485 1074 933653
8 1 51.4 8 110807
9 1 54.4 8 374973
10 3 88.3 8 1021.7 1086.7 637820
1 2 71.7 8 1109.3 902032
12
13
14
15
16
17
18
19
20
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Radar Type5 Trial19 for 5290MHz

Report No.: TERF2306001461E2
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Data Sheet for FCC Radar Type 5
Trial Number: 19 VSG Fregency(MHz): 5294.8
Number of Bursts in Trial: 14 Successful Detection: Yes
Buret P’l‘l‘::::;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)
1 1 50.7 12 61447
2 2 70.5 12 1627.5 268475
3 2 69.4 12 1722.6 475296
4 1 52.1 12 684076
5 3 96.5 12 1482.5 1792.5 35721
6 1 52.2 12 243509
7 1 61.8 12 451070
8 2 80 12 1415 656965
9 1 51.2 12 10304
10 1 58.5 12 217915
1 3 90.4 12 1643.6 1177.6 424006
12 1 51.8 12 633126
13 3 97.4 12 1229.6 1565.6 837093
14 3 95.3 12 1812.7 1618.7 191356
15
16
17
18
19
20

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESARI » RS R AT FIF IR SLEIRETO0K o A AREARN S F G Rl o

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37#* # 7 % % 574 & £ F % 7 1§ 134 55

SHMRSABE G TLP | 1(886-2) 2299-3279 f (886-2) 2298-0488

WWW.Sgs.com.tw
Member of SGS Group



Report No.: TERF2306001461E2
Page: 54 of 101

Radar Type5 Trial20 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 20 VSG Fregency(MHz): 5293.6
Number of Bursts in Trial: 1" Successful Detection: Yes
Buret PZ‘:;Z‘::L Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) S (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)
1 2 72.9 9 1382.1 508123
2 1 65.3 9 773405
3 1 59.4 9 1037862
4 1 55.4 9 212248
5 3 86.8 9 1707.2 1437.2 475069
6 3 96.2 9 1208.8 1146.8 738945
7 3 98.3 9 1572.7 1865.7 1001791
8 1 64.2 9 179675
9 1 59.2 9 443751
10 3 90.3 9 1441.7 926.7 706246
11 3 85.3 9 1574.7 1594.7 969720
12
13
14
15
16
17
18
19
20
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Radar Type5 Trial21 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 21 VSG Fregency(MHz): 5287.2
Number of Bursts in Trial: 9 Successful Detection: Yes
Buret P'::‘sr::z;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) e (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)
1 1 55.2 7 179939
2 3 95.6 7 1379.4 1416.4 501977
3 3 89.8 7 1339.2 1816.2 823882
4 1 56.5 7 1149144
5 2 78.4 7 1624.6 139946
6 3 89 7 1818 1728 461987
7 3 93.5 7 1001.5 1894.5 784366
8 2 71.2 7 1231.8 1108027
9 2 77.8 7 1238.2 100223
10
1
12
13
14
15
16
17
18
19
20
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Radar Type5 Trial22 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 22 VSG Fregency(MHz): 5288
Number of Bursts in Trial: 8 Successful Detection: Yes
Buret Pz:‘::;r Pulse Width|Chirp Width Pulse 1-to-2 | Pulse 2-0-3 3::::.2?1
(8-20) e (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (u sec) (MHz) (1 sec) (1 sec) (1 sec)
1 1 59.4 5 476226
2 2 78.1 5 1052.9 838980
3 1 59.5 5 1203455
4 2 81.2 5 1182.8 68054
5 3 94.5 5 1269.5 1397.5 430668
6 3 93.8 5 1298.2 951.2 793857
7 3 87.7 5 1366.3 1073.3 1156502
8 2 76.4 5 1282.6 23331
9
10
1
12
13
14
15
16
17
18
19
20
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Radar Type5 Trial23 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 23 VSG Fregency(MHz): 5282.8
Number of Bursts in Trial: 19 Successful Detection: No
Buret P'::‘S’:::r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 Srariind
(8-20) Bilrst (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)
1 1 57.5 18 162625
2 2 81.6 18 1005.4 314791
3 3 92.4 18 1467.6 1148.6 466333
4 3 96.8 18 1762.2 1816.2 617318
5 2 78.3 18 1807.7 143267
6 3 92.5 18 1254.5 1042.5 295390
7 3 96.2 18 1222.8 1085.8 447612
8 2 70.7 18 1236.3 601014
9 3 85.6 18 1856.4 1510.4 124334
10 3 96 18 1588 1799 276292
1 2 67.6 18 1018.4 429782
12 3 92.2 18 1513.8 1393.8 580750
13 2 73.5 18 1539.5 105842
14 3 86.5 18 1768.5 1037.5 257878
15 1 61.3 18 411647
16 2 79.2 18 1275.8 562965
17 2 66.8 18 1650.2 87167
18 3 91.3 18 1869.7 1411.7 238690
19 1 56.6 18 393096
20
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Radar Type5 Trial24 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 24 VSG Fregency(MHz): 5285.2
Number of Bursts in Trial: 13 Successful Detection: Yes
Buret Ptll:jsren::r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)
1 2 72.1 12 1824.9 796692
2 2 73.4 12 1699.6 99997
3 2 72.9 12 975.1 323365
4 2 69.6 12 1878.4 546064
5 3 97 12 1264 1114 768225
6 2 80.7 12 1863.3 72555
7 2 69.6 12 1755.4 295575
8 3 85.9 12 1841.1 1893.1 517465
9 3 94.8 12 1508.2 1742.2 740402
10 1 55.8 12 45145
1 2 78.2 12 1712.8 268143
12 1 61 12 491910
13 3 93 12 1634 1225 712989
14
15
16
17
18
19
20
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Radar Type5 Trial25 for 5290MHz

Data Sheet for FCC Radar Type 5

Trial Number: 25 VSG Fregency(MHz): 5282.4

Number of Bursts in Trial: 19 Successful Detection: Yes

Buret P'::‘S’:::r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) Bilrst (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)

1 1 58.5 19 12048
2 2 71.8 19 1068.2 164691
3 1 56.6 19 317446
4 2 77.7 19 1529.3 469582
5 3 98 19 1158 1264 620682
6 3 88.6 19 919.4 985.4 145479
7 2 76.9 19 1175.1 298273
8 1 53.1 19 451684
9 3 93.6 19 1598.4 1416.4 601095
10 3 85.8 19 1484.2 1610.2 126613
1 3 92.8 19 1392.2 1099.2 278636
12 3 93 19 1222 1282 431006
13 2 75.8 19 1210.2 584184
14 2 79.1 19 1769.9 108144
15 1 54.2 19 261327
16 2 72.9 19 936.1 413162
17 2 66.8 19 1532.2 565482
18 2 80.4 19 1502.6 89385
19 1 64.3 19 242495
20
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Radar Type5 Trial26 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 26 VSG Fregency(MHz): 5282
Number of Bursts in Trial: 20 Successful Detection: Yes
Buret P’l‘l‘::‘:;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) Bliat (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)
1 1 53.2 20 375578
2 3 87.1 20 1072.9 1894.9 518120
3 1 65.6 20 67169
4 1 52.9 20 212503
5 3 84.7 20 1238.3 1327.3 356089
6 1 61.9 20 502761
7 3 95.5 20 1563.5 943.5 49076
8 1 66 20 194378
9 1 58.7 20 339492
10 1 56.5 20 484688
1 1 51.4 20 31430
12 1 64.9 20 176580
13 1 57.3 20 321724
14 3 84.9 20 1669.1 1101.1 464232
15 2 74.7 20 1675.3 13512
16 3 83.6 20 1492.4 1386.4 157823
17 1 51.6 20 304049
18 2 79.8 20 1158.2 448262
19 3 83.6 20 1842.4 1516.4 590730
20 2 81.3 20 1178.7 140480
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Radar Type5 Trial27 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 27 VSG Fregency(MHz): 5282.8
Number of Bursts in Trial: 18 Successful Detection: Yes
Buret P'::‘S’:::r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) Bilirst (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)
1 2 78.3 18 1217.7 317420
2 1 64.4 18 479183
3 1 53.5 18 640692
4 2 78.5 18 1326.5 136408
5 3 87.7 18 1110.3 1602.3 296498
6 2 80.1 18 1121.9 458335
7 2 76.6 18 1468.4 619127
8 2 71.1 18 1077.9 116618
9 1 51.5 18 277995
10 1 65.3 18 439735
1 1 63 18 600944
12 2 77.9 18 17241 96628
13 2 75.4 18 1194.6 257841
14 1 63.8 18 419502
15 1 57.8 18 580860
16 1 55.8 18 76985
17 3 92.9 18 12371 1050.1 237611
18 2 68.9 18 1044.1 398883
19
20
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Radar Type5 Trial28 for 5290MHz

Data Sheet for FCC Radar Type 5

Trial Number: 28 VSG Fregency(MHz): 5284.8

Number of Bursts in Trial: 15 Successful Detection: Yes

Buret P'::g:g;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)

1 2 72 13 1704 671598
2 1 65.7 13 68604
3 1 52.5 13 262348
4 2 72.5 13 1769.5 454797
5 2 68.1 13 1871.9 647764
6 3 96.7 13 1675.3 1605.3 44581
7 3 92.2 13 1325.8 990.8 237652
8 2 70.8 13 1340.2 431398
9 3 85.5 13 1093.5 1444.5 623691
10 1 58.1 13 20917
1 1 51.1 13 214554
12 3 95.5 13 1447.5 1377.5 406902
13 1 52.5 13 602013
14 3 93.1 13 1750.9 1794.9 792014
15 2 83.3 13 1034.7 190445
16
17
18
19
20
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Radar Type5 Trial29 for 5290MHz

Data Sheet for FCC Radar Type 5

Trial Number: 29 VSG Fregency(MHz): 5282.8

Number of Bursts in Trial: 18 Successful Detection: Yes

Buret P'::‘;::z;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) e (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)

1 3 99.2 18 1552.8 1871.8 318533
2 3 86.1 18 1322.9 1563.9 479389
3 3 88.9 18 1830.1 1466.1 639681
4 3 83.6 18 1266.4 1729.4 138256
5 3 87.1 18 1502.9 1100.9 298961
6 1 65.3 18 461840
7 1 54.5 18 623392
8 3 85.4 18 1622.6 1452.6 118634
9 2 74.3 18 1547.7 279705
10 1 64.5 18 441498
11 3 93.4 18 1099.6 1752.6 599951
12 3 93.5 18 1646.5 1419.5 98828
13 2 73.5 18 1688.5 259805
14 3 89.5 18 1525.5 943.5 420061
15 3 93.5 18 1564.5 1427.5 580484
16 2 771 18 1648.9 79143
17 2 68.8 18 1084.2 240171
18 3 90.7 18 1390.3 1047.3 400250
19
20
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Radar Type5 Trial30 for 5290MHz

Data Sheet for FCC Radar Type 5
Trial Number: 30 VSG Fregency(MHz): 5285.2
Number of Bursts in Trial: 13 Successful Detection: Yes
Buret P'::‘s:‘:;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 3::::.2?1
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L sec) (/£ sec)
1 2 82.8 12 1674.2 778757
2 1 57.8 12 82422
3 2 67.9 12 13121 305651
4 2 78.7 12 1852.3 528376
5 1 55.7 12 753383
6 3 96.3 12 1140.7 1655.7 54759
7 1 56.8 12 278494
8 3 86.3 12 919.7 1773.7 500553
9 2 66.8 12 1816.2 723702
10 3 94.7 12 1321.3 1756.3 27305
1 2 68.5 12 1362.5 250449
12 2 70 12 1800 473621
13 1 56.1 12 697800
14
15
16
17
18
19
20

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESARI » RS R AT FIF IR SLEIRETO0K o A AREARN S F G Rl o

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37#* # 7 % % 574 & £ F % 7 1§ 134 55
SARSEARELGT AT | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
Member of SGS Group



Report No.: TERF2306001461E2
Page: 65 of 101

Radar Type6 for 5290MHz
Data Sheet for FCC Radar Type 6
Pulse Pulses Hopping Hopping Successful
. PRI Sequence .
Trial Width per Rate Length Detection
Hop
(1 sec) (i sec) (kHz) (msec) (Yes/No)

1 1 333 9 0.333 300 Yes
2 1 333 9 0.333 300 Yes
3 1 333 9 0.333 300 Yes
4 1 333 9 0.333 300 Yes
5 1 333 9 0.333 300 Yes
6 1 333 9 0.333 300 Yes
7 1 333 9 0.333 300 Yes
8 1 333 9 0.333 300 Yes
9 1 333 9 0.333 300 Yes
10 1 333 9 0.333 300 Yes
11 1 333 9 0.333 300 Yes
12 1 333 9 0.333 300 Yes
13 1 333 9 0.333 300 Yes
14 1 333 9 0.333 300 Yes
15 1 333 9 0.333 300 Yes
16 1 333 9 0.333 300 Yes
17 1 333 9 0.333 300 Yes
18 1 333 9 0.333 300 Yes
19 1 333 9 0.333 300 Yes
20 1 333 9 0.333 300 Yes
21 1 333 9 0.333 300 Yes
22 1 333 9 0.333 300 Yes
23 1 333 9 0.333 300 Yes
24 1 333 9 0.333 300 Yes
25 1 333 9 0.333 300 Yes
26 1 333 9 0.333 300 Yes
27 1 333 9 0.333 300 Yes
28 1 333 9 0.333 300 Yes
29 1 333 9 0.333 300 Yes
30 1 333 9 0.333 300 Yes

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESSAHERN » P &S RAEEINE B T I ERE SL M CRETOOR o A AREEAN BT A R EH i -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37#* # 7 % % 574 & £ F % 7 1§ 134 55

SRS AP | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
Member of SGS Group



Report No.: TERF2306001461E2

Page: 66 of 101

HE80_5530MHz

Minimum Mo
Detection(% i
Short Pulse Radar Type Num E)er of (%) Percentage of Successful Detection(%) Pass/Fail
Trials

1 30 90 60 Pass

2 30 100 60 Pass

3 30 100 60 Pass

4 30 100 60 Pass

Aggregate (Radar Types 1-4) 120 97.5 80 Pass
Long Pulse Radar T r\ll\n:bml:mf Each Total Minmum Pass/Fail
ong Fuise ar type uTri;s ° Detection(%) | Detection(%) | Percentage of Successful Detection(%) assfra

Center:10 100
5 Low Edge:10 60 86.66666667 80 Pass
High Edge:10 100
Minimum
Frequency Hopping Radar . Minmum
4 Y TopPping Number of Detection(%) . Pass/Fail
Type X Percentage of Successful Detection(%)
Trials
6 30 100 70 Pass
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Radar Type1 for 5530MHz

Data Sheet for FCC Radar Type 1
Pulse Repetition | Pulse Repetition Test A/B Successful
. LR Frequency Frequency A Detection
Trial Freqency
(MHz)
Number (1 to 23) (Psu;eosnz;er (msec) A/B (Yes/No)
1 5530 5 1672.2 598 A Yes
2 5530 16 1222.5 818 A Yes
3 5530 2 1858.7 538 A Yes
4 5530 13 1319.3 758 A Yes
5 5530 4 1730.1 578 A Yes
6 5530 15 1253.1 798 A Yes
7 5530 11 1392.8 718 A No
8 5530 20 1113.6 898 A Yes
9 5530 3 1792.1 558 A Yes
10 5530 10 1432.7 698 A Yes
11 5530 19 1139 878 A Yes
12 5530 23 326.2 3066 A Yes
13 5530 7 1567.4 638 A Yes
14 5530 18 1165.5 858 A Yes
15 5530 9 1474.9 678 A Yes
16 5530 - 373.4 2678 B Yes
17 5530 - 537.6 1860 B Yes
18 5530 - 375.4 2664 B Yes
19 5530 - 1689.2 592 B Yes
20 5530 - 480.5 2081 B Yes
21 5530 - 549.5 1820 B Yes
22 5530 - 720.5 1388 B Yes
23 5530 - 718.4 1392 B Yes
24 5530 - 1025.6 975 B Yes
25 5530 - 1402.5 713 B No
26 5530 - 517.9 1931 B Yes
27 5530 - 607.2 1647 B No
28 5530 - 670.2 1492 B Yes
29 5530 - 465.8 2147 B Yes
30 5530 - 362.2 2761 B Yes
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Radar Type2 for 5530MHz
Data Sheet for FCC Radar Type 2
el Pulse Width PRI Successful
Trial | VSG Freaency| Pulses per (1-5) (150-230) Detection
(MHz) Burst
(23-29)
(&s) (us) (Yes/No)
1 5530 24 2 151 Yes
2 5530 25 2.5 169 Yes
3 5530 27 3.5 220 Yes
4 5530 23 1.1 184 Yes
5 5530 25 2.2 199 Yes
6 5530 29 4.8 160 Yes
7 5530 23 1 200 Yes
8 5530 25 2.3 197 Yes
9 5530 24 1.9 212 Yes
10 5530 27 3.6 174 Yes
11 5530 25 2.3 214 Yes
12 5530 26 3.1 186 Yes
13 5530 23 1.3 164 Yes
14 5530 25 2.6 172 Yes
15 5530 24 2.1 196 Yes
16 5530 23 1.4 203 Yes
17 5530 29 4.9 188 Yes
18 5530 24 1.9 168 Yes
19 5530 26 2.9 195 Yes
20 5530 25 2.2 225 Yes
21 5530 23 1.5 162 Yes
22 5530 23 1 165 Yes
23 5530 28 4.4 190 Yes
24 5530 26 2.8 177 Yes
25 5530 29 4.7 153 Yes
26 5530 29 4.9 204 Yes
27 5530 28 4.4 152 Yes
28 5530 26 3.2 178 Yes
29 5530 28 4.4 208 Yes
30 5530 26 2.8 216 Yes
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Radar Type3 for 5530MHz
Data Sheet for FCC Radar Type 3
Number Pulse Width PRI Successful
Trial | VSG Freaency| Pulses per (6-10) (200-500) Detection
(MHz) Burst
(16-18)
(1s) (1s) (Yes/No)
1 5530 16 7 480 Yes
2 5530 17 7.5 260 Yes
3 5530 17 8.5 292 Yes
4 5530 16 6.1 497 Yes
5 5530 16 7.2 456 Yes
6 5530 18 9.8 345 Yes
7 5530 16 6 404 Yes
8 5530 17 7.3 379 Yes
9 5530 16 6.9 447 Yes
10 5530 17 8.6 470 Yes
11 5530 16 7.3 475 Yes
12 5530 17 8.1 293 Yes
13 5530 16 6.3 483 Yes
14 5530 17 7.6 239 Yes
15 5530 16 7.1 339 Yes
16 5530 16 6.4 271 Yes
17 5530 18 9.9 265 Yes
18 5530 16 6.9 298 Yes
19 5530 17 7.9 243 Yes
20 5530 16 7.2 473 Yes
21 5530 16 6.5 207 Yes
22 5530 16 6 370 Yes
23 5530 18 9.4 273 Yes
24 5530 17 7.8 313 Yes
25 5530 18 9.7 261 Yes
26 5530 18 9.9 421 Yes
27 5530 18 9.4 412 Yes
28 5530 17 8.2 340 Yes
29 5530 18 9.4 227 Yes
30 5530 17 7.8 308 Yes
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Radar Type4 for 5530MHz
Data Sheet for FCC Radar Type 4
Number Pulse Width PRI Successful
Trial | VSC Fregency| Pulses per (11-20) (200-500) Detection
(MHz) Burst
(12-16)
(is) (is) (Yes/No)
1 5530 13 13.3 480 Yes
2 5530 13 14.3 260 Yes
3 5530 15 16.6 292 Yes
4 5530 12 11.3 497 Yes
5 5530 13 13.8 456 Yes
6 5530 16 19.6 345 Yes
7 5530 12 11 404 Yes
8 5530 13 14.1 379 Yes
9 5530 13 13.1 447 Yes
10 5530 15 16.8 470 Yes
1 5530 13 13.9 475 Yes
12 5530 14 15.8 293 Yes
13 5530 12 1.7 483 Yes
14 5530 14 14.6 239 Yes
15 5530 13 13.5 339 Yes
16 5530 12 11.9 271 Yes
17 5530 16 19.7 265 Yes
18 5530 13 13.1 298 Yes
19 5530 14 15.3 243 Yes
20 5530 13 13.7 473 Yes
21 5530 12 12.1 207 Yes
22 5530 12 11.1 370 Yes
23 5530 16 18.7 273 Yes
24 5530 14 15 313 Yes
25 5530 16 19.3 261 Yes
26 5530 16 19.6 421 Yes
27 5530 16 18.5 412 Yes
28 5530 14 16 340 Yes
29 5530 16 18.6 227 Yes
30 5530 14 15 308 Yes
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Radar Type5 Trial1 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 1 VSG Fregency(MHz): 5530
Number of Bursts in Trial: 1 Successful Detection: Yes
Buret P'l‘l‘:‘sr::e;r Pulse Width|Chirp Width| Pulse 1-to-2 | Pulse 2-to-3 I_S;:tt'l';?‘
(8-20) Burs:, (50-100) (5-20) Spacing Spacing Within Interval
(1-3)
(usec) (MHz) (usec) (usec) (1 sec)
1 1 63 9 547116
2 2 68.5 9 1739.5 809834
3 2 81.2 9 928.8 1074731
4 1 51.7 9 250394
5 1 65.4 9 514772
6 3 97.5 9 1303.5 1878.5 776318
7 1 50 9 1042544
8 2 67 9 1510 217466
9 1 61.6 9 482104
10 2 82 9 1819 745192
11 1 66.1 9 1010527
12
13
14
15
16
17
18
19
20

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESARRI » RS R E A AT o [FIF IS E LR EIO0R o AR ARLARN S F IS - Rl o

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37#* # 7 % % 574 & £ F % 7 1§ 134 55
SARSEARELGT AT | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
Member of SGS Group



Report No.: TERF2306001461E2
Page: 72 of 101

Radar Type5 Trial2 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 2 VSG Fregency(MHz): 5530
Number of Bursts in Trial: 12 Successful Detection: Yes
Buret P'::jsr::;r Pulse Width|Chirp Width| Pulse 1-to-2 | Pulse 2t0-3 f:i:tl:;?‘
(8-20) S (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (12 sec) (1 sec)
1 2 76.5 10 1828.5 169546
2 1 54.3 10 412083
3 2 70.2 10 1355.8 653433
4 1 64.2 10 896506
5 1 55.1 10 139951
6 3 98 10 1208 1323 381263
7 1 61.6 10 624320
8 2 73.9 10 1703.1 865130
9 1 65.3 10 110169
10 1 56.4 10 352320
1 1 50.8 10 594411
12 3 92.4 10 1231.6 1404.6 834342
13
14
15
16
17
18
19
20
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Radar Type5 Trial3 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 3 VSG Fregency(MHz): 5530
Number of Bursts in Trial: 16 Successful Detection: Yes
Buret P'::jsr::;r Pulse Width|Chirp Width| Pulse 1-to-2 | Pulse 2t0-3 f:i:tl:;?‘
(8-20) S (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (12 sec) (1 sec)
1 2 721 14 1817.9 60099
2 3 95.8 14 982.2 1032.2 241129
3 3 97.7 14 1371.3 1005.3 421556
4 3 91.6 14 1192.4 1154.4 602599
5 2 77.7 14 1647.3 37764
6 3 92.3 14 1572.7 1216.7 218585
7 2 72.5 14 1899.5 400069
8 1 52.3 14 582770
9 3 95.2 14 1512.8 1421.8 15436
10 2 76.8 14 1882.2 196404
11 3 89.3 14 1447.7 1762.7 376657
12 2 73.3 14 1612.7 558869
13 2 76.6 14 1655.4 740220
14 3 95.5 14 1538.5 1013.5 173979
15 3 99.5 14 1416.5 1282.5 354668
16 1 53.3 14 537875
17
18
19
20
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Radar Type5 Trial4 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 4 VSG Fregency(MHz): 5530
Number of Bursts in Trial: 8 Successful Detection: Yes
Buret P'::jsr::;r Pulse Width|Chirp Width| Pulse 1-to-2 | Pulse 2t0-3 f:i:tl:;?‘
(8-20) S (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (12 sec) (1 sec)
1 2 70.2 5 1226.8 1439017
2 3 98.9 5 969.1 961.1 304510
3 2 82.8 5 1850.2 667663
4 3 88.9 5 1145.1 1033.1 1029958
5 2 78.7 5 1432.3 1394069
6 1 64.4 5 260083
7 3 89.8 5 1840.2 1645.2 622120
8 3 89.6 5 1078.4 1503.4 985288
9
10
1
12
13
14
15
16
17
18
19
20
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Radar Type5 Trial5 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 5 VSG Fregency(MHz): 5530
Number of Bursts in Trial: 12 Successful Detection: Yes
Buret P'::jsr::;r Pulse Width|Chirp Width| Pulse 1-to-2 | Pulse 2t0-3 f:i:tl:;?‘
(8-20) S (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (12 sec) (1 sec)
1 1 65.9 9 899539
2 1 63.5 9 143493
3 1 53.9 9 385577
4 1 63.5 9 627660
5 1 53.5 9 870411
6 3 86.3 9 1250.7 1782.7 113367
7 3 97 9 1305 1083 354956
8 2 69.9 9 1594.1 597278
9 1 62.1 9 839861
10 2 76.1 9 1463.9 83754
1 1 59.1 9 325883
12 1 55.9 9 567967
13
14
15
16
17
18
19
20

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESARRI » RS R E A AT o [FIF IS E LR EIO0R o AR ARLARN S F IS - Rl o

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37#* # 7 % % 574 & £ F % 7 1§ 134 55
SARSEARELGT AT | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
Member of SGS Group



Report No.: TERF2306001461E2
Page: 76 of 101

Radar Type5 Trial6 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 6 VSG Fregency(MHz): 5530
Number of Bursts in Trial: 20 Successful Detection: Yes
Buret P'::jsr::;r Pulse Width|Chirp Width| Pulse 1-to-2 | Pulse 2t0-3 f:i:tl:;?‘
(8-20) S (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (12 sec) (1 sec)
1 2 67.8 20 1392.2 484823
2 1 55.9 20 32403
3 2 72.3 20 1694.7 177065
4 2 74.8 20 1862.2 321415
5 3 89.2 20 1320.8 1130.8 466161
6 2 79.6 20 1703.4 14468
7 2 70.9 20 1899.1 159020
8 3 99.7 20 1520.3 1551.3 303006
9 1 65 20 449657
10 3 96.9 20 12711 1668.1 592441
11 3 87.6 20 1877.4 966.4 141022
12 1 59.6 20 287016
13 3 98.5 20 1505.5 1622.5 430018
14 1 58.2 20 576799
15 1 53.6 20 123915
16 1 66.5 20 269080
17 2 73.7 20 1895.3 412886
18 1 62 20 559019
19 1 63.7 20 106045
20 1 57.7 20 251008
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Radar Type5 Trial7 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 7 VSG Fregency(MHz): 5530
Number of Bursts in Trial: 8 Successful Detection: Yes
Buret P'::jsr::;r Pulse Width|Chirp Width| Pulse 1-to-2 | Pulse 2t0-3 f:i:tl:;?‘
(8-20) S (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (12 sec) (1 sec)
1 1 56 5 992593
2 1 58 5 1355642
3 2 75.6 5 1711.4 220355
4 1 64.2 5 584108
5 3 88.3 5 1053.7 1593.7 946066
6 1 59 5 1311341
7 3 98.8 5 1549.2 1259.2 175617
8 1 58.9 5 539295
9
10
1
12
13
14
15
16
17
18
19
20
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Radar Type5 Trial8 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 8 VSG Fregency(MHz): 5530
Number of Bursts in Trial: 12 Successful Detection: Yes
Buret P'::jsr::;r Pulse Width|Chirp Width| Pulse 1-to-2 | Pulse 2t0-3 f:i:tl:;?‘
(8-20) S (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (12 sec) (1 sec)
1 2 79.8 10 1724.2 600616
2 2 69.3 10 1006.7 842500
3 1 61.2 10 87385
4 1 50.5 10 329397
5 3 86.4 10 990.6 1864.6 569972
6 3 93.6 10 1643.4 1701.4 810942
7 3 85.6 10 1212.4 1808.4 57380
8 1 64.3 10 299844
9 2 76.5 10 1907.5 540904
10 1 57.9 10 784136
11 3 99.7 10 1299.3 1339.3 27645
12 3 99.1 10 962.9 1615.9 269205
13
14
15
16
17
18
19
20
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Radar Type5 Trial9 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 9 VSG Fregency(MHz): 5530
Number of Bursts in Trial: 1" Successful Detection: Yes
Buret P'::jsr::;r Pulse Width|Chirp Width| Pulse 1-to-2 | Pulse 2t0-3 f:i:tl:;?‘
(8-20) S (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (12 sec) (1 sec)
1 3 93.5 8 929.5 1727.5 557466
2 3 90.1 8 1252.9 1185.9 820873
3 2 74.6 8 967.4 1086260
4 2 69.1 8 1044.9 261754
5 2 76 8 1698 525100
6 3 94.3 8 980.7 1743.7 788308
7 1 65 8 1054412
8 3 95.3 8 1111.7 997.7 228796
9 2 82.6 8 1916.4 492623
10 2 80.5 8 1295.5 756709
11 3 96.3 8 1399.7 1161.7 1019573
12
13
14
15
16
17
18
19
20
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Radar Type5 Trial10 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 10 VSG Fregency(MHz): 5530
Number of Bursts in Trial: 16 Successful Detection: Yes
Buret P'::‘sr:::;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 f:i::.r;?‘
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L s€c) )
1 1 50.1 15 135328
2 1 62.4 15 316921
3 1 51.3 15 498292
4 3 100 15 1866 1233 676623
5 1 59.7 15 112895
6 2 80.3 15 1438.7 293869
7 1 58 15 475758
8 3 86.5 15 1143.5 944.5 655204
9 2 80.2 15 1382.8 90316
10 2 80.8 15 1735.2 271474
1 1 61.9 15 453690
12 2 69.9 15 1438.1 634099
13 3 95.7 15 1728.3 1122.3 67903
14 3 85.7 15 1479.3 1242.3 248632
15 3 87 15 1871 1557 429388
16 2 73.3 15 1426.7 611188
17
18
19
20
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Radar Type5 Trial11 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 11 VSG Fregency(MHz): 5534
Number of Bursts in Trial: 12 Successful Detection: No
Buret P'::‘sr:::;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 f:i::.r;?‘
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L s€c) )
1 1 54.9 10 61073
2 2 72.7 10 1685.3 302598
3 3 89.4 10 1185.6 1376.6 544152
4 3 90 10 1458 912 785806
5 1 65.8 10 31261
6 1 62.3 10 273307
7 1 64.6 10 515771
8 1 64.2 10 757953
9 1 65.9 10 1434
10 3 83.5 10 1613.5 1256.5 242834
1 1 56.5 10 485573
12 3 88.3 10 1492.7 1833.7 725245
13
14
15
16
17
18
19
20
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Radar Type5 Trial12 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 12 VSG Fregency(MHz): 5535.2
Number of Bursts in Trial: 14 Successful Detection: Yes
Buret P'::‘sr:::;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 f:i::.r;?‘
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L s€c) )
1 3 94.1 13 1020.9 1649.9 828603
2 3 94 13 1173 1180 182667
3 1 53.4 13 390823
4 2 76.4 13 1139.6 597189
5 3 99.3 13 1512.7 1019.7 803019
6 2 73.1 13 1531.9 157255
7 1 61.1 13 365226
8 3 88.2 13 1076.8 1000.8 571078
9 3 85 13 950 1142 778579
10 3 93.6 13 1036.4 1549.4 131685
1 2 75.8 13 1774.2 338945
12 3 84 13 1721 1450 544822
13 2 68.4 13 1763.6 753166
14 2 71.4 13 1131.6 106356
15
16
17
18
19
20
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Radar Type5 Trial13 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 13 VSG Fregency(MHz): 5532.4
Number of Bursts in Trial: 9 Successful Detection: Yes
Buret P'::‘sr:::;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 f:i::.r;?‘
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L s€c) )
1 2 69.5 6 1326.5 488221
2 2 68.2 6 1914.8 810424
3 2 81.5 6 987.5 1133906
4 2 70.2 6 1303.8 125895
5 2 78.9 6 1134.1 448609
6 3 83.4 6 1542.6 1814.6 770182
7 3 89 6 1089 1822 1092855
8 2 71 6 970 86119
9 1 60 6 409098
10
1
12
13
14
15
16
17
18
19
20
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Radar Type5 Trial14 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 14 VSG Fregency(MHz): 5534.4
Number of Bursts in Trial: 13 Successful Detection: No
Buret P'::‘sr:::;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 f:i::.r;?‘
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L s€c) )
1 2 72.6 1 1791.4 505879
2 3 93.2 11 1681.8 1741.8 727468
3 3 90.6 11 1008.4 931.4 32042
4 2 80.5 1 1441.5 255248
5 3 87.8 1 1156.2 1541.2 477748
6 3 97.8 1 1896.2 1379.2 699913
7 3 87.2 11 1591.8 1268.8 4570
8 3 84.1 11 1646.9 1074.9 227397
9 2 76.3 11 1145.7 450859
10 2 73.8 1 1388.2 673953
1 2 69.8 1 1741.2 896808
12 3 92.5 11 1540.5 957.5 200010
13 3 86.2 1 934.8 1668.8 423002
14
15
16
17
18
19
20
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Radar Type5 Trial15 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 15 VSG Fregency(MHz): 5533.6
Number of Bursts in Trial: 1 Successful Detection: Yes
Buret P'::‘sr:::;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 f:i::.r;?‘
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L s€c) )
1 2 77.3 9 1365.7 764507
2 3 85.5 9 930.5 1914.5 1026463
3 2 70.6 9 1606.4 204272
4 2 72.6 9 1180.4 468403
5 2 74.6 9 1915.4 731388
6 3 98.9 9 1605.1 1531.1 994550
7 3 88.3 9 1689.7 1017.7 171579
8 1 61.4 9 436246
9 3 96.9 9 1138.1 1345.1 699000
10 1 55.4 9 964595
1 2 71.5 9 1512.5 139207
12
13
14
15
16
17
18
19
20
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Radar Type5 Trial16 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 16 VSG Fregency(MHz): 5532.4
Number of Bursts in Trial: 9 Successful Detection: No
Buret P'::‘sr:::;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 f:i::.r;?‘
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L s€c) )
1 3 94.4 6 1533.6 1250.6 492232
2 3 92.8 6 1532.2 1501.2 814314
3 3 96.4 6 1093.6 1223.6 1136998
4 2 82.7 6 1558.3 130564
5 3 95.8 6 1176.2 1745.2 452528
6 1 54.5 6 776429
7 2 73.1 6 1912.9 1098089
8 3 99.4 6 1067.6 1542.6 90715
9 2 73 6 1803 413433
10
1
12
13
14
15
16
17
18
19
20
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Radar Type5 Trial17 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 17 VSG Fregency(MHz): 5538
Number of Bursts in Trial: 20 Successful Detection: No
Buret P'::‘sr:::;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 f:i::.r;?‘
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L s€c) )
1 3 84 20 981 1021 330156
2 2 80.9 20 1660.1 474595
3 2 83.3 20 1349.7 22926
4 1 58.7 20 168177
5 3 92.7 20 1314.3 1313.3 311945
6 2 73.3 20 933.7 457601
7 3 90.4 20 1367.6 1889.6 5060
8 3 97.9 20 1448.1 1041.1 149696
9 1 59.5 20 295360
10 3 99.6 20 1898.4 1185.4 437809
1 1 60.1 20 586068
12 3 98.7 20 1754.3 1063.3 131732
13 2 79 20 1146 276847
14 3 83.4 20 1790.6 1836.6 419894
15 3 90.9 20 1610.1 1672.1 564556
16 3 96 20 1445 1551 113901
17 3 99.6 20 1367.4 1210.4 258222
18 1 56.3 20 404749
19 1 58.8 20 549571
20 3 90.1 20 1723.9 1050.9 96145
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Radar Type5 Trial18 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 18 VSG Fregency(MHz): 5533.2
Number of Bursts in Trial: 1 Successful Detection: Yes
Buret P'::‘sr:::;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 f:i::.r;?‘
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L s€c) )
1 2 82.8 8 1593.2 439352
2 3 98.7 8 1723.3 1869.3 701769
3 2 75.7 8 1590.3 966712
4 3 87.7 8 1400.3 1696.3 142905
5 2 69 8 1495 407058
6 3 86.1 8 1385.9 931.9 670396
7 3 95 8 1485 1074 933653
8 1 51.4 8 110807
9 1 54.4 8 374973
10 3 88.3 8 1021.7 1086.7 637820
1 2 71.7 8 1109.3 902032
12
13
14
15
16
17
18
19
20
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Radar Type5 Trial19 for 5530MHz

Report No.: TERF2306001461E2
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Data Sheet for FCC Radar Type 5
Trial Number: 19 VSG Fregency(MHz): 5534.8
Number of Bursts in Trial: 14 Successful Detection: Yes
Buret P'::‘sr:::;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 f:i::.r;?‘
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L s€c) )
1 1 50.7 12 61447
2 2 70.5 12 1627.5 268475
3 2 69.4 12 1722.6 475296
4 1 52.1 12 684076
5 3 96.5 12 1482.5 1792.5 35721
6 1 52.2 12 243509
7 1 61.8 12 451070
8 2 80 12 1415 656965
9 1 51.2 12 10304
10 1 58.5 12 217915
11 3 90.4 12 1643.6 1177.6 424006
12 1 51.8 12 633126
13 3 97.4 12 1229.6 1565.6 837093
14 3 95.3 12 1812.7 1618.7 191356
15
16
17
18
19
20
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Radar Type5 Trial20 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 20 VSG Fregency(MHz): 5533.6
Number of Bursts in Trial: 11 Successful Detection: Yes
Buret P'::‘sr:::;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 f:i::.r;?‘
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (u sec) (1L s€c) )
1 2 72.9 9 1382.1 508123
2 1 65.3 9 773405
3 1 59.4 9 1037862
4 1 55.4 9 212248
5 3 86.8 9 1707.2 1437.2 475069
6 3 96.2 9 1208.8 1146.8 738945
7 3 98.3 9 1572.7 1865.7 1001791
8 1 64.2 9 179675
9 1 59.2 9 443751
10 3 90.3 9 1441.7 926.7 706246
11 3 85.3 9 1574.7 1594.7 969720
12
13
14
15
16
17
18
19
20
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Radar Type5 Trial21 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 21 VSG Fregency(MHz): 5527.2
Number of Bursts in Trial: 9 Successful Detection: Yes
Buret P'::‘sr:::;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 f:i::.r;?‘
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L s€c) )
1 1 55.2 7 179939
2 3 95.6 7 1379.4 1416.4 501977
3 3 89.8 7 1339.2 1816.2 823882
4 1 56.5 7 1149144
5 2 78.4 7 1624.6 139946
6 3 89 7 1818 1728 461987
7 3 93.5 7 1001.5 1894.5 784366
8 2 71.2 7 1231.8 1108027
9 2 77.8 7 1238.2 100223
10
1
12
13
14
15
16
17
18
19
20
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Radar Type5 Trial22 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 22 VSG Fregency(MHz): 5528
Number of Bursts in Trial: 8 Successful Detection: Yes
Buret P'::‘sr:::;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 f:i::.r;?‘
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L s€c) )
1 1 59.4 5 476226
2 2 78.1 5 1052.9 838980
3 1 59.5 5 1203455
4 2 81.2 5 1182.8 68054
5 3 94.5 5 1269.5 1397.5 430668
6 3 93.8 5 1298.2 951.2 793857
7 3 87.7 5 1366.3 1073.3 1156502
8 2 76.4 5 1282.6 23331
9
10
1
12
13
14
15
16
17
18
19
20
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Radar Type5 Trial23 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 23 VSG Fregency(MHz): 5522.8
Number of Bursts in Trial: 19 Successful Detection: Yes
Buret P'::‘sr:::;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 f:i::.r;?‘
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L s€c) )
1 1 57.5 18 162625
2 2 81.6 18 1005.4 314791
3 3 92.4 18 1467.6 1148.6 466333
4 3 96.8 18 1762.2 1816.2 617318
5 2 78.3 18 1807.7 143267
6 3 92.5 18 1254.5 1042.5 295390
7 3 96.2 18 1222.8 1085.8 447612
8 2 70.7 18 1236.3 601014
9 3 85.6 18 1856.4 1510.4 124334
10 3 96 18 1588 1799 276292
1 2 67.6 18 1018.4 429782
12 3 92.2 18 1513.8 1393.8 580750
13 2 73.5 18 1539.5 105842
14 3 86.5 18 1768.5 1037.5 257878
15 1 61.3 18 411647
16 2 79.2 18 1275.8 562965
17 2 66.8 18 1650.2 87167
18 3 91.3 18 1869.7 1411.7 238690
19 1 56.6 18 393096
20

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESARI » RS R AT FIF IR SLEIRETO0K o A AREARN S F G Rl o

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37#* # 7 % % 574 & £ F % 7 1§ 134 55
SARSEARELGT AT | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
Member of SGS Group



Report No.: TERF2306001461E2
Page: 94 of 101

Radar Type5 Trial24 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 24 VSG Fregency(MHz): 5525.2
Number of Bursts in Trial: 13 Successful Detection: Yes
Buret P'::‘sr:::;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 f:i::.r;?‘
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L s€c) )
1 2 721 12 1824.9 796692
2 2 73.4 12 1699.6 99997
3 2 72.9 12 975.1 323365
4 2 69.6 12 1878.4 546064
5 3 97 12 1264 1114 768225
6 2 80.7 12 1863.3 72555
7 2 69.6 12 1755.4 295575
8 3 85.9 12 1841.1 1893.1 517465
9 3 94.8 12 1508.2 1742.2 740402
10 1 55.8 12 45145
1 2 78.2 12 1712.8 268143
12 1 61 12 491910
13 3 93 12 1634 1225 712989
14
15
16
17
18
19
20
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Radar Type5 Trial25 for 5530MHz

Data Sheet for FCC Radar Type 5

Trial Number: 25 VSG Fregency(MHz): 5522.4

Number of Bursts in Trial: 19 Successful Detection: Yes

Buret P'::‘sr:::;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 f:i::.r;?‘
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L s€c) )

1 1 58.5 19 12048
2 2 71.8 19 1068.2 164691
3 1 56.6 19 317446
4 2 77.7 19 1529.3 469582
5 3 98 19 1158 1264 620682
6 3 88.6 19 919.4 985.4 145479
7 2 76.9 19 1175.1 298273
8 1 53.1 19 451684
9 3 93.6 19 1598.4 1416.4 601095
10 3 85.8 19 1484.2 1610.2 126613
11 3 92.8 19 1392.2 1099.2 278636
12 3 93 19 1222 1282 431006
13 2 75.8 19 1210.2 584184
14 2 79.1 19 1769.9 108144
15 1 54.2 19 261327
16 2 72.9 19 936.1 413162
17 2 66.8 19 1532.2 565482
18 2 80.4 19 1502.6 89385
19 1 64.3 19 242495
20
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Radar Type5 Trial26 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 26 VSG Fregency(MHz): 5522
Number of Bursts in Trial: 20 Successful Detection: Yes
Buret P'::‘sr:::;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 Srariind
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval

(1-3) (1 sec) (MHz) (1 sec) (1L s€c) )

1 1 53.2 20 375578

2 3 87.1 20 1072.9 1894.9 518120

3 1 65.6 20 67169

4 1 52.9 20 212503

5 3 84.7 20 1238.3 1327.3 356089

6 1 61.9 20 502761

7 3 95.5 20 1563.5 943.5 49076

8 1 66 20 194378

9 1 58.7 20 339492

10 1 56.5 20 484688

1 1 51.4 20 31430

12 1 64.9 20 176580

13 1 57.3 20 321724

14 3 84.9 20 1669.1 1101.1 464232

15 2 74.7 20 1675.3 13512

16 3 83.6 20 1492.4 1386.4 157823

17 1 51.6 20 304049

18 2 79.8 20 1158.2 448262

19 3 83.6 20 1842.4 1516.4 590730

20 2 81.3 20 1178.7 140480
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Radar Type5 Trial27 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 27 VSG Fregency(MHz): 5522.8
Number of Bursts in Trial: 18 Successful Detection: Yes
Buret P'::‘sr:::;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 f:i::.r;?‘
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L s€c) )
1 2 78.3 18 1217.7 317420
2 1 64.4 18 479183
3 1 53.5 18 640692
4 2 78.5 18 1326.5 136408
5 3 87.7 18 1110.3 1602.3 296498
6 2 80.1 18 1121.9 458335
7 2 76.6 18 1468.4 619127
8 2 71.1 18 1077.9 116618
9 1 51.5 18 277995
10 1 65.3 18 439735
1 1 63 18 600944
12 2 77.9 18 17241 96628
13 2 75.4 18 1194.6 257841
14 1 63.8 18 419502
15 1 57.8 18 580860
16 1 55.8 18 76985
17 3 92.9 18 12371 1050.1 237611
18 2 68.9 18 1044.1 398883
19
20

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Radar Type5 Trial28 for 5530MHz

Data Sheet for FCC Radar Type 5

Trial Number: 28 VSG Fregency(MHz): 5524.8

Number of Bursts in Trial: 15 Successful Detection: Yes

Buret Ptl:g:;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 f:i::.r;?‘
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L s€c) )

1 2 72 13 1704 671598
2 1 65.7 13 68604
3 1 52.5 13 262348
4 2 72.5 13 1769.5 454797
5 2 68.1 13 1871.9 647764
6 3 96.7 13 1675.3 1605.3 44581
7 3 92.2 13 1325.8 990.8 237652
8 2 70.8 13 1340.2 431398
9 3 85.5 13 1093.5 1444.5 623691
10 1 58.1 13 20917
1 1 51.1 13 214554
12 3 95.5 13 1447.5 1377.5 406902
13 1 52.5 13 602013
14 3 93.1 13 1750.9 1794.9 792014
15 2 83.3 13 1034.7 190445
16
17
18
19
20

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Radar Type5 Trial29 for 5530MHz

Data Sheet for FCC Radar Type 5

Trial Number: 29 VSG Fregency(MHz): 5522.8

Number of Bursts in Trial: 18 Successful Detection: Yes

Buret Ptl:g:;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 f:i::.r;?‘
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L s€c) )

1 3 99.2 18 1552.8 1871.8 318533
2 3 86.1 18 1322.9 1563.9 479389
3 3 88.9 18 1830.1 1466.1 639681
4 3 83.6 18 1266.4 1729.4 138256
5 3 87.1 18 1502.9 1100.9 298961
6 1 65.3 18 461840
7 1 54.5 18 623392
8 3 85.4 18 1622.6 1452.6 118634
9 2 74.3 18 1547.7 279705
10 1 64.5 18 441498
11 3 93.4 18 1099.6 1752.6 599951
12 3 93.5 18 1646.5 1419.5 98828
13 2 73.5 18 1688.5 259805
14 3 89.5 18 1525.5 943.5 420061
15 3 93.5 18 1564.5 1427.5 580484
16 2 771 18 1648.9 79143
17 2 68.8 18 1084.2 240171
18 3 90.7 18 1390.3 1047.3 400250
19
20

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Radar Type5 Trial30 for 5530MHz

Data Sheet for FCC Radar Type 5
Trial Number: 30 VSG Fregency(MHz): 5525.2
Number of Bursts in Trial: 13 Successful Detection: Yes
Buret Ptl:g:;r Pulse Width|Chirp Width| Pulse 102 | Pulse 2t0-3 f:i::.r;?‘
(8-20) i (50-100) (5-20) Spacing Spacing Within Interval
(1-3) (1 sec) (MHz) (1 sec) (1L s€c) )
1 2 82.8 12 1674.2 778757
2 1 57.8 12 82422
3 2 67.9 12 1312.1 305651
4 2 78.7 12 1852.3 528376
5 1 55.7 12 753383
6 3 96.3 12 1140.7 1655.7 54759
7 1 56.8 12 278494
8 3 86.3 12 919.7 1773.7 500553
9 2 66.8 12 1816.2 723702
10 3 94.7 12 1321.3 1756.3 27305
1 2 68.5 12 1362.5 250449
12 2 70 12 1800 473621
13 1 56.1 12 697800
14
15
16
17
18
19
20

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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Radar Type6 for 5530MHz
Data Sheet for FCC Radar Type 6
Pulse Pulses Hopping Hopping Successful
. PRI Sequence .
Trial Width per Rate Length Detection
Hop
(1 sec) (i sec) (kHz) (msec) (Yes/No)

1 1 333 9 0.333 300 Yes
2 1 333 9 0.333 300 Yes
3 1 333 9 0.333 300 Yes
4 1 333 9 0.333 300 Yes
5 1 333 9 0.333 300 Yes
6 1 333 9 0.333 300 Yes
7 1 333 9 0.333 300 Yes
8 1 333 9 0.333 300 Yes
9 1 333 9 0.333 300 Yes
10 1 333 9 0.333 300 Yes
11 1 333 9 0.333 300 Yes
12 1 333 9 0.333 300 Yes
13 1 333 9 0.333 300 Yes
14 1 333 9 0.333 300 Yes
15 1 333 9 0.333 300 Yes
16 1 333 9 0.333 300 Yes
17 1 333 9 0.333 300 Yes
18 1 333 9 0.333 300 Yes
19 1 333 9 0.333 300 Yes
20 1 333 9 0.333 300 Yes
21 1 333 9 0.333 300 Yes
22 1 333 9 0.333 300 Yes
23 1 333 9 0.333 300 Yes
24 1 333 9 0.333 300 Yes
25 1 333 9 0.333 300 Yes
26 1 333 9 0.333 300 Yes
27 1 333 9 0.333 300 Yes
28 1 333 9 0.333 300 Yes
29 1 333 9 0.333 300 Yes
30 1 333 9 0.333 300 Yes

~End of Report~

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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